Chassis Components - Kliknij - więcej informacji

  • Product Image for #101206#101206 - CENTER DIFF HOUSING SET
  • Product Image for #101210#101210 - CHASSIS BRACE SET
  • Product Image for #101219#101219 - Rear Lower Arm Brace Orange
  • Product Image for #101220#101220 - FRONT LOWER ARM BRACE
  • Product Image for #101297#101297 - SUPPORT PARTS SET
  • Product Image for #101662#101662 - BULLET FLUX ESC PLATE AND
  • Product Image for #103675#103675 - BATTERY HOLDER SET
  • Product Image for #103680#103680 - WIRE GUIDE
  • Product Image for #107872#107872 - FOAM BUMPER
  • Product Image for #107882#107882 - STONE GUARD SET
  • Product Image for #107887#107887 - SHOCK TOWER (FRONT/REAR)
  • Product Image for #107901#107901 - BODY POST EXTENDER SET
  • Product Image for #107902#107902 - FRONT BUMPER SET
  • Product Image for #107903#107903 - BODY POST SET
  • Product Image for #107904#107904 - REAR BODY MOUNT
  • Product Image for #108246#108246 - MOTOR MOUNT SET
  • Product Image for #108248#108248 - CENTER DIFF PLATE (ORANGE)
  • Product Image for #108251#108251 - ESC TRAY SET
  • Product Image for #108253#108253 - SERVO MOUNT
  • Product Image for #108255#108255 - BATTERY STRAP 25x220mm (2pcs)
  • Product Image for #108257#108257 - MAIN CHASSIS (GUNMETAL/3mm)
  • Product Image for #108261#108261 - RECEIVER BOX

Powrót do góry

Drivetrain - Kliknij - więcej informacji

  • Product Image for #101160#101160 - DIFFERENTIAL CASE BULLET
  • Product Image for #101205#101205 - DIFF CASE 5x25x16.5mm
  • Product Image for #101215#101215 - BEVEL GEAR 40T
  • Product Image for #101216#101216 - BEVEL GEAR 13T
  • Product Image for #101221#101221 - DIFF CASE GASKET (3pcs)
  • Product Image for #101229#101229 - GEAR SHAFT 5x29mm (2pcs)
  • Product Image for #101230#101230 - DIFF SHAFT 5x23.5mm (2pcs)
  • Product Image for #101234#101234 - DRIVE SHAFT 6x72mm
  • Product Image for #101239#101239 - PIN 1.7x11mm (10pcs)
  • Product Image for #101291#101291 - GEARBOX SPACER SET
  • Product Image for #101298#101298 - DIFF GEAR SET
  • Product Image for #101301#101301 - DIFF SHAFT SET
  • Product Image for #101305#101305 - WHEEL SPACER SET (4pcs)
  • Product Image for #107874#107874 - DRIVE SHAFT 56mm (2pcs)
  • Product Image for #107875#107875 - AXLE SHAFT (2pcs)
  • Product Image for #107876#107876 - WHEEL HEX HUB (12mm/4pcs)
  • Product Image for #107880#107880 - DRIVE SHAFT 105mm
  • Product Image for #108267#108267 - PINION GEAR 15 TOOTH (1M / 3mm
  • Product Image for #66652#66652 - CENTER DIFF SHAFT 5x26.5mm
  • Product Image for #66653#66653 - CENTER DIFF SHAFT 5x31mm
  • Product Image for #66654#66654 - SPUR GEAR 46T
  • Product Image for #A020#A020 - O-RING P-5 (4 pcs)
  • Product Image for #Z273#Z273 - PIN 1.6x8mm (12pcs)

Powrót do góry

Suspension & Steering - Kliknij - więcej informacji

  • Product Image for #100310#100310 - BALL END SET
  • Product Image for #101208#101208 - SPINDLE/REAR HUB CARRIER SET
  • Product Image for #101209#101209 - FRONT HUB CARRIERS (LEFT/RIGHT
  • Product Image for #101212#101212 - SHOCK PARTS SET
  • Product Image for #101214#101214 - STEERING CRANK SET
  • Product Image for #101222#101222 - SHOCK BLADDER (4pcs)
  • Product Image for #101223#101223 - Servo Saver Posts 5x35mm
  • Product Image for #101224#101224 - SERVO SAVER SET
  • Product Image for #101225#101225 - BALL 5.8x5mm (5pcs)
  • Product Image for #101226#101226 - STEERING NUT 3mm (4pcs)
  • Product Image for #101253#101253 - STAND OFF BALL 5.8x14mm
  • Product Image for #101299#101299 - 3*51.8mm FRONT INNER
  • Product Image for #101300#101300 - 3*56.3mm REAR INNER SUSPENSION
  • Product Image for #107877#107877 - FRONT SWAY BAR (2mm/ORANGE)
  • Product Image for #107878#107878 - REAR SWAY BAR (2mm/ORANGE)
  • Product Image for #107883#107883 - SWAY BAR HOLDER SET
  • Product Image for #107885#107885 - TURNBUCKLE M3x21mm (2pcs)
  • Product Image for #107886#107886 - SUSPENSION SHAFT 3x24.5
  • Product Image for #107888#107888 - SHOCK SPRING (ORANGE/2pcs)
  • Product Image for #107899#107899 - FRONT SUSPENSION ARM SET
  • Product Image for #107900#107900 - REAR SUSPENSION ARM SET
  • Product Image for #107905#107905 - UPPER ARM SET
  • Product Image for #66656#66656 - SHOCK SHAFT 3x46mm (2pcs)
  • Product Image for #66692#66692 - SHOCK BODY SET (M/2 Shocks)
  • Product Image for #6819#6819 - SILICONE O-RING P-3 (RED/5pcs)
  • Product Image for #A046#A046 - O-RING P-3 (BLACK /4pcs)
  • Product Image for #HBC8089#HBC8089 - BALL FOR STEERING PUSH ROD

Powrót do góry

Electronics - Kliknij - więcej informacji

  • Product Image for #104105#104105 - HPI SF-10W SERVO (WATERPROOF/4
  • Product Image for #105381#105381 - APARATURA HPI TF-40 2.4GHZ
  • Product Image for #105383#105383 - ODBIORNIK HPI RF-40 (2
  • Product Image for #106767#106767 - FLUX VAPOR PRO WODOODPORNY
  • Product Image for #106768#106768 - SILNIK BEZSZCZOTKOWY FLUX
  • Product Image for #Z150#Z150 - ANTENNA PIPE SET

Powrót do góry

Hardware - Kliknij - więcej informacji

  • Product Image for #100550#100550 - PAN HEAD SCREW M5x8mm (HEX
  • Product Image for #100556#100556 - FLAT HEAD SCREW M3x14mm (HEX
  • Product Image for #100558#100558 - BUTTON HEAD SCREW M3x4mm (HEX
  • Product Image for #100559#100559 - BUTTON HEAD SCREW M3x14mm (HEX
  • Product Image for #100560#100560 - BUTTON HEAD SCREW M3x16mm (HEX
  • Product Image for #101227#101227 - FLANGE PIPE (4pcs)
  • Product Image for #107375#107375 - FLAT HEAD SCREW M2.5x10mm (HEX
  • Product Image for #107889#107889 - CAPHEAD SCREW M2.5x8mm
  • Product Image for #107890#107890 - CAPHEAD SCREW M2.5x10mm
  • Product Image for #107891#107891 - CAPHEAD SCREW M2.5x14mm
  • Product Image for #107893#107893 - BODY CLIP (10pcs)
  • Product Image for #107894#107894 - BUTTON HEAD SCREW M3x22mm
  • Product Image for #107895#107895 - BUTTON HEAD SCREW M3x25mm
  • Product Image for #107896#107896 - WASHER 5.1x13x0.3mm (10pcs)
  • Product Image for #107897#107897 - WASHER 5.2x8x0.5mm (10pcs)
  • Product Image for #86896#86896 - BALL STUD 4.8x12mm (10pcs)
  • Product Image for #96705#96705 - LOCKING WASHER M5 (20pcs)
  • Product Image for #A133#A133 - BALL 5.8x6mm (4pcs)
  • Product Image for #b021#b021 - BALL BEARING 5x10x4mm (2pcs)
  • Product Image for #B030#B030 - BALL BEARING 10x15x4mm (2pcs)
  • Product Image for #Z081#Z081 - FLAT HEAD SCREW M3x6mm (HEX
  • Product Image for #Z082#Z082 - FLAT HEAD SCREW M3x8mm (HEX
  • Product Image for #Z083#Z083 - FLAT HEAD SCREW M3x10mm (HEX
  • Product Image for #Z084#Z084 - FLAT HEAD SCREW M3x12mm (HEX
  • Product Image for #Z241#Z241 - E CLIP E2.5mm (20pcs)
  • Product Image for #z242#z242 - E CLIP E2mm (20pcs)
  • Product Image for #Z263#Z263 - PIN 2x8mm (12pcs)
  • Product Image for #Z351#Z351 - BUTTON HEAD SCREW M3x6mm (HEX
  • Product Image for #Z352#Z352 - BUTTON HEAD SCREW M3x8mm (HEX
  • Product Image for #Z353#Z353 - BUTTON HEAD SCREW M3x10mm (HEX
  • Product Image for #Z354#Z354 - BUTTON HEAD SCREW M3x12mm (HEX
  • Product Image for #Z356#Z356 - BUTTON HEAD SCREW M3x18mm (HEX
  • Product Image for #Z411#Z411 - CAP HEAD SCREW M2x8mm (10pcs)
  • Product Image for #Z412#Z412 - CAP HEAD SCREW M2x10mm (10pcs)
  • Product Image for #z413#z413 - CAP HEAD SCREW M2x12mm (10pcs)
  • Product Image for #Z492#Z492 - TP. BINDER HEAD SCREW M2.2x4.8mm
  • Product Image for #Z509#Z509 - BUTTON HEAD SCREW M3x30mm
  • Product Image for #Z543#Z543 - CAP HEAD SCREW M3x10mm (6pcs)
  • Product Image for #Z544#Z544 - CAP HEAD SCREW M3x12mm (6pcs)
  • Product Image for #Z548#Z548 - CAP HEAD SCREW M3x22mm (12pcs)
  • Product Image for #Z562#Z562 - TP. FLANGED SCREW M3x10mm (HEX
  • Product Image for #z568#z568 - TP. BINDER HEAD SCREW M3x12mm
  • Product Image for #z663#z663 - LOCK NUT M3 (6pcs)
  • Product Image for #z684#z684 - FLANGED LOCK NUT M4 (4pcs)
  • Product Image for #z700#z700 - SET SCREW M3x3mm (6pcs)
  • Product Image for #Z723#Z723 - SET SCREW M4x6mm (4pcs)
  • Product Image for #Z800#Z800 - SPRING WASHER 3x6mm (20pcs)

Powrót do góry

Bodyshells & Body Accessories - Kliknij - więcej informacji

  • Product Image for #108284#108284 - 2011 FIESTA RS WRC FORD ABU

Powrót do góry

Wheels & Tires - Kliknij - więcej informacji

  • Product Image for #108076#108076 - WR8 TARMAC TIRE D COMP (2
  • Product Image for #110697#110697 - MOUNTED TARMAC TIRE/WHEEL SET

Powrót do góry

The affairs, business and property of Hobby Products International Europe Limited are being managed by Eddie Williams and Nick Wood, appointed as Joint Administrators on 14 January 2016.

The Joint Administrators act as agent of the company without personal liability.

Eddie Williams is authorised by the ICAEW to act as an insolvency practitioner and Nick Wood is authorised by the IPA to act as an insolvency practitioner.

Wybierz swój region:

Wybierz wersję językową:

Dowiedzieć się więcej. Zaloguj się, do Moje HPI !

Wybierz swoje ustawienia regionalne i językowe